
 

1 

  

 

 
                     

Manufacturers of High-Quality Farm Machinery 
 

�����   ������	
�   

�
 
 

��������	�
�


���
����������
��������	����������� �
 
 

�
 



 

2 

 

Parts are subject to change at any time, without prior or direct notice to the customer. The contents of 
this manual can as well be changed without prior notice. For information about parts, which are not 
mentioned in this manual, you are advised to consult the technical support of your supplier. 

 

This manual has been made with all possible effort, but Hi-Spec Engineering and its suppliers cannot 
be responsible for possible mistakes in this manual, nor for the consequences. 

 

Hi-Spec Xcel 1250 
 
 
 
 

 
 
List of changes from previous XCEL model: 
 
THIS PARTS BOOK     PREVIOUS PARTS BOOK 
 
2 FLOOR CHAINS      4 FLOOR CHAINS 
 
SINGLE FLOOR BOX     2 FLOOR BOXES 
 
520 RPM WIDER REAR GEARBOX   420 RPM NARROW REAR GEARBOX 
 
1100MM DIA REAR DISCS     960MM DIA REAR DISCS 
 
BEATER ROTOR DRIVEN FROM REAR   SEPARATE BEATER GEARBOX  
 
 
 
Please check that the specification above is relevant to your parts order. 
 
When ordering parts: 

- Quote Machine Serial Number and Model. 
- Quote the complete Part Number and Description. 
- Where reference is made to Left and Right, this should be understood to mean left 

or right when the machine is viewed from the rear. 
 
 
 
 
 
 
 
 
 
NOTE: 
 - The illustrations in this book are for identification purposes only. 
 - Hi-Spec Engineering reserves the right to make changes or improvements at any time without incurring any obligation 
to make such changes on products sold previously. 

 

Safety first: 
Use only genuine Hi-Spec spare parts for this machine. Use of spare 
parts not supplied or recommended by Hi-Spec could result in injury, 
to the operator or damage to the machine, and invalidate the warranty 
 
Safety first: 

This parts book is only relevant to machines with the information provided on the front cover 
onward. If machine does not fall within this range please refer to previous parts books due to 
changes made at this time. 



 

3 

Contents 
Layout of the Xcel 1250 .................................................................................................. 4�
Hydraulic sprung drawbar ............................................................................................... 6�
Weighing System ............................................................................................................ 7�
Air Brakes ....................................................................................................................... 9�
Floor Chain System ....................................................................................................... 10�
Hydraulic Fittings & Attachments ................................................................................ 12�
Hydraulic Fittings & Attachments ................................................................................ 13�
Rotor Drive System ....................................................................................................... 14�
Rotor & Rear beaters ..................................................................................................... 16�
Lights and light Fittings ................................................................................................ 18�
Fittings ........................................................................................................................... 19�
Drawbar fittings ............................................................................................................ 20�
Chain covers & hood fittings ........................................................................................ 21�
Chain oiler ..................................................................................................................... 22�
Rubbers ......................................................................................................................... 23�
Spreading Disc and Vane Complete ............................................................................. 24�
Decals ............................................................................................................................ 26�
Floor chain drive gearbox ............................................................................................. 27�
Rear spreading spinners gearbox .................................................................................. 28�
PTO Shafts .................................................................................................................... 29�
Drive shafts and Carrier Bearings ................................................................................. 33�
Drive shaft covers ......................................................................................................... 35�
Axles.............................................................................................................................. 37�
Wheel & Tyre Assembly ............................................................................................... 38�
Sales and Service........................................................................................................... 39�

 



 

4 

Layout of the Xcel 1250 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

 
 
  

 
 
 
 
 
 
 
 

 

 
  



 

5 

19 

  

  

Reference Part no. Description 
1 DS/0195 Slurry door  
2 DS/0150 Light cover (see page 18) 
3 DS/0154 Galvanized mudguards (see page 19) 
4 DS/0103 Floor chain gearbox (see page 28) 
5 DS/0196 Adjustable hood flap (see page 25) 
6  Discs and spreading vanes (see page 24,25,26) 
7 DS/0183 Rear Hood  
8 DS/0165 Rear hood lift hook (see page 21) 
9 DS/0156 Spill guard (see page 19) 
10 DS/0043 Door height indicator 
11  Floor chain tensioner (see page 10)  
12 TR/0022 Accumulator for sprung drawbar (see page 6) 
13 MM/3601 Handbrake  
14  Hydraulic sprung drawbar (see page 6) 
15 DS/0162 Drawbar (see page 20) 
16 DS/0159 Stand (see page 20) 
17 MM/9210 Swivel hitch (see page 20) 
18 DS/0197 Hydraulic fittings holder 
19 DS/0086 Front grill  



 

6 

Hydraulic sprung drawbar 
 
 
 

  
  

 
 

  
 

  
 
 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 

 Part no. Description 

1 TR/0005 Hydraulic ram 

2 DS/0186 Pin 30mm x 115mm 

3 GP/1053 
GP/1100 
GP/1124 

M20 x 60 bolt,  
nut &  
washer 

4 GP/1015 
GP/1097 
GP/1121 

M10 x 30 bolt nut & washer 

5 GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt  
nut & 
washer 

6 DS/0136 Accumulator bracket 

7 MM/H007 ½ inch hydraulic hose 

8 TR/0022 Accumulator bottle 

9 DS/0187 Shut off valve 



 

7 

 
Weighing System 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 Part no. Description 

1 DS/0106 Front weigh cell 

2 GP/1067 
GP/1101 
GP/10931 

M24 x 120 bolt,  
nut &  
washers 

3 DS/0137 Bracket for digital readout 

4 DS/0138 Bracket arm 

5 GP/10753 
GP/1102 
GP/10932 

M14 x 60 bolt  
nut &  
washer 

6 DS/0104 Digi Star GT 400 digital readout 

7 DS/0105 Axle weigh cell 

8 GP/1067 
GP/1101 
GP/10931 

M24 x 120 bolt,  
nut &  
washer 

9 MM/5008 Weigh cell junction box 

10 DS/0107 Power cable 



 

8 

Fully hydraulic stand  
 
       
 
 
 
 
 
 
 
 
Standard Jack  
   

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

 Part no. Description 

1 DS/0187 Shut off valve 
2 DS/0188 Stand  

 Part no Description 

1 MM/6571 Handle  
2 MM/657 Stand  
3 DS/0194 Leg  
4 DS/0160 Pin 
5 GP/1108 

GP/1103 
GP/1148 

M18 x 60 bolt  
nut &  
washer 

 MM/658 Complete kit 



 

9 

 
Air Brakes 

 
  

 Part No. Description 
1 AXL/0028 Push to shunt valve 
2 DS/0189 Relay valve 
3 DS/0190 Manual load proportioning valve 
4 GP/00011 Air tank  
5 AXL/1012 Brake chamber 
6 GP/00008 Service line (yellow) 
 GP/00007 Emergency line (red) 
7 DS/0191 Female quick release coupling (c type) 
8 DS/0192 Male quick release coupling (c type) 
9 GP/00017 Black air tubing (state length) 
10 DS/0193 Straight stud fitting 
  Complete kit 



 

10 

 

Floor Chain System 
 

 

 
 
 
 
 
 
 
 
 
 

 
 
 
 

 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
  

  



 

11 

  

 Part No. Description 
1 DS/0083 Front floor chain idler sprockets  
2 DS/00361 Floor cross section box  80mm x 40mm x 5 
3 DS/0128 Front shaft  
4 DS/0084 Rear floor chain drive sprocket 
5 DS/0125 Cleat for 80 x 40 x 5 
6 DS/0082 Floor chain    
7 DS/0079 Chain joiner link  

8 
GP/1044 
GP/1099 
 

M16 x 70 bolt,  
nut and  
16mm spacer 

9 GP/3343 Circlip  
10 DS/0139 Brass bushing for front idler sprocket 
11 DS/0140 Tensioner guide 
12 DS/0141 Cleaner scraper 
13 DS/0142 Shaft housing 
14 DS/0143 Brass bushing for rear shaft housing 
15 DS/0144 Key  (18 x 15 x 140)  
16 DS/0080 Rear shaft with keyway 
17 DS/0130 End cap for floor shaft 

18 
GP/1023 
GP/1122 

M12 x 40 bolt and  
washer 

Please state size of box irons when 
ordering cleats and box irons 



 

12 

Hydraulic Fittings & Attachments 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
   
 
 
 
 
  
 
 
 
 

 Part No. Description 
1 DS/0015 Floor drive Cross line relief valve 
2 DS/0024 Floor motor drive 
3 DS/9175 Oil level indicator 
4 DS/0100 Electronic floor speed control 
5 DS/0146 Manual floor speed control 
6 DS/0041 Electronic floor speed control box 



 

13 

Hydraulic Fittings & Attachments 
 
 
 

GP/2000 ½” Quick release female 

 

GP/2002 Hydraulic fitting 

 
 
 
MM/H006 
 
MM/H007 
 
 

3/8” Hose 
1/2" Hose 
 
When ordering hose please state length and end 
fittings required. 

 

DS/0039 
 
DS/0040 

HS98 Slurry door ram 
 
HS99 Slurry door ram 

 

 
 
 
 
 
 
 
 



 

14 

Rotor Drive System 
 
  
 
 
 
 

 
 

 
 
 
 
 
 
  
 

 
 
 
 
 
 
 
 
 
  
 
  
 

 
 
 
 
 
 
 
 
 
 
 
 

  



 

15 

     

 Part No. Description 

1 SS/806 33 Tooth sprocket 
2 DS/0124 Dual spring chain tensioner (individual spring) 
2a DS/0085 Nylon Chain tensioner  
3 DS/0111 ASA 100H Drive chain 

4 
GP/1108 
GP/1103 
GP/1148 

M18 x 60 bolt,  
nut &  
washer 

5 
GP/1023 
GP/1122 

M12 x 40 bolt and  
washer 

6 DS/0070 Nylon Chain tensioner 
6a DS/0124 Single spring chain tensioner 
7 DS/0110 ASA 100H drive chain  
8 DS/0023 14 tooth sprocket 

9 
GP/10753 
GP/1102 
GP/10932 

M14 x 60 bolt,  
nut & 
washer  

10 
GP/1053 
GP/1100 
GP/1124 

M20 x 60 bolt  
nut &  
washer 

11 
GP/1108 
GP/1103 
GP/1148 

M18 x 60 bolt  
nut &  
washer  

12 GP/1104 Adjuster screw M20 threaded bar  
13 DS/0147 Counter shaft housing 
14 DS/0148 Rotor Drive Counter shaft 50mm 
15 MM/0551 FX11 taper lock four bolt flange bearing  
16 DS/0130 Shaft end plate (Same for all shafts)  

17 DS/0112 22 tooth sprocket 



 

16 

Rotor & Rear beaters 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 

 
  



 

17 

  

 Part No. Description 

1 
MM/0502 
MM/0503 

UC312 Housing 
UC312 Insert 

2 DS/0052 Rotor blade 
3 DS/0075 Marine chain 
4 DS/0032 Flail head 
5 SS/806 33 Tooth Sprocket 
6 DS/0075 Chain and flail complete 

7 
GP/1042 
GP/1099 
GP/1123 

M16 x 50 bolt  
nut & 
washer 

8 DS/0182 Rotor slot cover 

9 
GP/1016 
GP/1097 
GP/1121 

M10 x 40 bolt,  
nut &  
washer 

10 
GP/1015 
GP/1097 
GP/1121 

M10 x 30 bolt,  
nut &  
washer 

11 
GP/1053 
GP/1100 
GP/1124 

M20 x 60 bolt,  
nut &  
washer 

12 MM/M8ST Grease fitting 
13 MM/100001 Grease hose (state length when ordering) 
14 DS/0149 Rotor bearing guard 



 

18 

Lights and light Fittings 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

  
 Part No. Description 
1 DS/0126 Bracket for light and light cover 
2 DS/0150 Light cover 
3 DS/0151 Light cover bushing 
4 DS/0152 Light cover cap 
5 DS/0153 Light cover rod  
6 GP/0117 L.E.D side light 
7 GP/0126 Hamburger L.E.D light 
8 GP/0129 L.E.D mudguard light 
9 GP/3503 7 pin plug  



 

19 

Fittings  

 Part No. Description 

1 
GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt,  
nut &  
washer 

2 DS/0154 Mudguard (state tyre size) 
3 DS/0155 Rear throwback flap mount 

4 
GP/10753 
GP/1102 
GP/10932 

M14 x 60 bolt,  
nut & 
washer 

5 DS/0156 Spill guard  

6 
GP/10753 
GP/1102 
GP/10932 

M14 x 60 bolt,  
nut & 
washer 

7 
GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt,  
nut &  
washer 

8 DS/0157 Ladder 

9 
GP/1028 
GP/1098 
GP/1122 

M12 x 80 bolt,  
nut &  
washer  



 

20 

   

            Drawbar fittings 
  

 Part No. Description 
1 DS/0162 Drawbar  
2 MM/620 PTO stand 

3 
GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt,  
nut &  
washer 

4 MM/9210 Bolt on swivel hitch 
5 DS/0158 Safety chain coupling (weld on) 
6 DS/0159 Drawbar stand  
7 DS/0160 Drawbar stand pin 
 GP/2063 Drawbar stand linchpin  

8 
GP/1051 
GP/1124 

M20 x 50 bolt &  
washer 

9 MM/9208 Bolt on spoon hitch 
10 DS/161 Drawbar pin 50mm x 300mm 
11 DS/0161 Drawbar pin End cap  

12 
GP/10511 
GP/1124 

M20 x 40 bolt &  
washer 



 

21 

Chain covers & hood fittings 
 
   

 Part No. Description 
1 DS/0163 Door ram pin 25mm x 80mm 

2 
GP/1015 
GP/1097 
GP/1121 

M10 x 30 bolt, 
nut &  
washer 

3 DS/0040 Door ram 
4 DS/0164 Hood hinge cap 

5 
GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt,  
nut &  
washer 

6 DS/0184 Rear hood lift hook chain 

7 
GP/10751 
GP/1102 
 

M14 x 40 bolt,  
nut &  
oversized washer 

8 DS/0165 Rear hood lift Hook 
9 DS/0166 U bolt 
10 DS/0167 Main chain guard 

11 
GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt &  
oversized washer 

12 
GP/1023 
GP/1098 
GP/1122 

M12 x 40 bolt &  
oversized washer  

13 DS/0168 Lower chain guard  



 

22 

   Chain oiler 
 
 
 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 Part No. Description 
1 MM/9875 Tank cap  
2 MM/9871 Oil tank 
3 MM/345 Hose (please state length when ordering) 
4 MM/9872 Oil line 
5 MM/987 Oil pump  
6 MM/9877 Brush  



 

23 

Rubbers 
 

 
 
  

 Part No. Description  dimensions (mm) Thickness 
(mm) 

1 DS/0132 Front sealing rubber 1440 x 200 – 10 hole 10 

1a DS/0181 Front sealing rubber 1440 x 250 – 10 hole 10 

2 DS/0133 Rear sealing rubber (fitted on slurry 
door) 

1500 x 200 – 10 hole 10 

2a DS/0134 Rear sealing rubber (fitted on slurry 
door) 

1500 x 250 – 10 hole 10 

3 DS/0089 Rear throwback flap 1500 x 660 – 10 hole 10 

4 DS/0135 Floor cleaner rubber 1414 x 140 10 hole 10 

5 DS/0099 Perspex sight glass 585 x 430 – 5 hole 5  

6 GP/1025 Bolt, nut and washer size  M12 x 60   

6 



 

24 

Please note that there is a left 
vane holder and a right vane 

holder, please ensure you state 
which one you want when 
ordering this part. When 

standing behind the machine 
the disc shown is right hand 

side 

 
Spreading Disc and Vane Complete 

   

Left disc vane 
holder 

Right disc vane 
holder 



 

25 

20 

 
 

 Part No. Description 
1 DS/0118 Spreading scraper 
2 DS/0119 Hardox Vane 
3 DS/0117 Spreading Disc 
4 DS/0120 Vane holder right 
 DS/0169 Vane holder left 
5 DS/0116 Splined sleeve flange 
6 DS/0121 Vane Bush 
7 GP/1022 M12 x 35 Bolt 
8 GP/10751 M14 x 40 Bolt 
9 GP/1023 M12 x 40 shear Bolt 
10 GP/1042 M16 x 50 Bolt 
11 DS/0029 Spreading deck wear plate 
12 GP/1016 M10 x 40 
13 DS/0170 Rear spreading disc cover plate 

14 
GP/1026 
GP/1098 
GP/1122 

M12 x 70 bolt,  
nut &  
washer 

15 GP/1097 M10 nut 
16 DS/0185 Retaining plate for wear plate 
17 GP/1143 M16 x 150 threaded bar  
18 DS/0124 Tensioner spring 

19 
GP/1075 
GP/1102 
GP/10932 

M14 x 50 bolt,  
nut &  
washer 

20 DS/0077 Spinner deck  
21 DS/0127 Adjustable flap  
22 GP/1104 M20 threaded bar, 6 nuts  

23 
GP/1075 
GP/1102 
GP/10932 

M14 x 50 bolt,  
nut and  
washer 



 

26 

     
Decals 

 

���� � ���	�
�� � ��
����	��� �

�� ��������

�
�� ������	
��
�� �

�������
	���

� �

�
�� ������� �

�
�� ������� � �

�� ������� �

 
�� ������� �

 
�� ������� �

 
	� ������� �

 

 



 

27 

Floor chain drive gearbox 



 

28 

           

Rear spreading spinners gearbox  
  



 

29 

PTO Shafts 
 
  



 

30 

 

  



 

31 

  



 

32 

  



 

33 

Drive shafts and Carrier Bearings 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

 
 
 

  
 
 
 
 

 



 

34 

  

 
 
  
 
 

 
 
 
 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 

  

Reference  Part number Description 

1 MM/0551 FX11 taper lock carrier bearings 

2 DS/0030 50 mm Solid Drive shaft long M/M (2960mm) 

3 DS/0174 50mm Solid Drive shaft short M/M (1740mm) 

4 DS/0095 Mid-section telescopic PTO shaft F/F complete (see pages 32, 33) 

5 DS/0094 Double coupling F/F 



 

35 

Drive shaft covers 
  



 

36 

 

   

 Part No. Description 
1 GP/1023 

GP/1098 
GP/1122 

M12 x 40 bolt,  
nut and  
washer 

2 DS/0175 Steel cover for long shaft (1285mm) 
3 GP/1023 

GP/1098 
GP/1122 

M12 x 40 bolt,  
nut and  
washer 

4 DS/0176 Steel cover for long shaft (950mm) 
5 GP/1108 

GP/1103 
GP/1148 

M18 x 60 bolt,  
nut &  
washer  

6 GP/1006 
GP/1096 
GP/1120 

M8 x 20 bolt,  
nut &  
washer 

7 DS/0177 Mid-section galvanized PTO covers  
8 GP/1023 

GP/1098 
GP/1122 

M12 x 40 bolt,  
nut &  
washer  

9 GP/1015 
GP/1097 
GP/1121 

M10 x 30 bolt,  
nut &  
washer 

10 DS/0178 Galvanized cover for short shaft 
11 DS/0179 Galvanized end guard for short shaft 
12 GP/1015 

GP/1097 
GP/1121 

M10 x 30 bolt,  
nut &  
washer 

13 DS/0180 Double coupling galvanized cover 
14 GP/1015 

GP/1097 
GP/1121 

M10 x 30 bolt,  
nut &  
washer 

15 GP/1035 
GP/1098 
GP/1121 

M12 x 170 bolt,  
nut &  
washers 

16 DS/0067 PTO cover  



 

37 

Axles 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  



 

38 

Wheel & Tyre Assembly 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  

  
 Wheel size  

1 570/80 R38 WHL/0041 
2 650/75 R32 BKT WHL/002 



 

39 

Sales and Service 
��������

	����
���
��

���������������������	�����	�	���������������
	���� ���������������������

��� ���!"#"�#$�$%&'$&$� (�) ���!"#"�#$�$%&'$*+��

�,��� ���
���
-.�
������	��������-.�
������	�

�������

���	��	 ��������/���������������������������	������ � ���!"#"�*%�&#0&$0"�

�,��� �������-.�
������	�

��
����������
����

���	��	 ���1��.����������������������������������	� ����� ���!"#"�*%�&2+""'&�

��������������
���

���	��	 �1�3��
�����������������4������������������ ��������	����

��� ���!"#"�#$�$%&'$&$� (�) ���!"#"�#$�$%&'$*+�

�,��� ���
	���
-.�
������	��

�

�����

������

���������
���������������

���	��	 ��������������
�����������������������	���� �� ���!22�%*%0�2#&0$*�

�,��� ��������
-.�
������	�

�

���������
���������������

���	��	 ���5�����������������������������������	��� ��� ���!22�%%$$�$+#'"+�

�,��� ���������-.�
������	�

�

�
��������������

���	��	 ���6�7���������������������������4�7���87�� �������	��	���,�������7,9���4�7�����	����.����.����
����������������7���9�������	���

�
	�4�7��

 


